

Report Number R530071
Report Date 25-Mar-2011
Page 1 of 1
Client Order 11063
Release Sample B

Wayne Emmons
Plasma Powders & Systems, Inc.
228 Boundary Road
Marlboro, NJ 07746

EMAIL info@plasma powders.com

TEL 732-431-0992

FAX 732-308-1075

This document contains privileged and confidential information intended only for the client addressed.
Use or dissemination by others is strictly prohibited. If not the intended recipient, please notify sender.

| | |
|----------------|--|
| RECEIVED | 1 Test Panel approx. 0.043"thk x 1.0" x 6.0" |
| IDENTIFICATION | Lot #030911 Sample B |
| MATERIAL | WC-Co Coating |
| CONDITION AS | Cold Rolled |
| TEST PER | Client Instructions |
| RETURN | All Material |

PROPERTIES AS SUPPLIED

Metallographic Examination of Coating

Porosity <1%
Disposition For Information



This document, including all Disclosures and Limitations, constitutes the entire report of all test services and results. These tests were performed in accordance with Client and Operations Manual requirements. Signed by Eric E. Dirats, General Manager.